

## PEDIATRIC DOSING GUIDELINES

### ACETAMINOPHEN (TYLENOL) (160MG/5ML)

Weight	Age	Dose
6–11 lbs.	0–3 mos.	1.25 mL
12–17 lbs.	4–11 mos.	2.5 mL
18–23 lbs.	12–23 mos.	3.75 mL
24–35 lbs.	2–3 yrs.	5 mL
36–47 lbs.	4–5 yrs.	7.5 mL
48–59 lbs.	6–8 yrs.	10 mL
60–71 lbs.	9–10 yrs.	12.5 mL
72–95 lbs.	11 yrs.	15 mL

Give the dose indicated above every 4 hours as needed. Do not give more than 5 doses in 24 hours.

### IBUPROFEN (MOTRIN/ADVIL)

Give the dose indicated above every 6 hours as needed. Do not give more than 4 doses in 24 hours.

**Do not give ibuprofen to babies under 6 months of age unless directed by your doctor.**

Weight	Age	Dose Infant Drops (50 mg/1.25mL)	Dose Children's Liquid (100mg/5mL)
12–17 lbs	6–11 mos.	1.25 mL	2.5 mL
18–23 lbs.	12–23 mos.	1.875 mL	3.75 mL
24–35 lbs	2–3 yrs.	2.5 mL	5 mL
36–47 lbs.	4–5 yrs.	–	7.5 mL
48–59 lbs.	6–8 yrs.	–	10 mL
60–71 lbs.	9–10 yrs.	–	12.5 mL
72–95 lbs.	11 yrs.	–	15 mL

This information provided by Village Pointe Pediatrics is for general information purposes only and while we endeavour to keep the information up to date and correct, we make no representations or warranties of any kind, express or implied, about the completeness, accuracy, reliability, suitability or availability with respect to the website or the information, products, services, or related graphics contained on the website for any purpose. Any reliance you place on such information is therefore strictly at your own risk. We will not be responsible for the consequences of your decision to utilize the information contained in this document. The medical information provided in this document is not intended nor implied to be a substitute for professional medical advice. Always consult your physician or healthcare provider prior to starting any new treatment or with any questions you may have regarding a medical condition.